81 2 11
/ “~ 62 g5/ )
70 / / I/ /I -~
\ /' / ’,,—"/— \\\\\\
63— / 5 /233 \ 447
7 ’ '
/368 / / 5 / /’2*625 \ N 43
i J / A, 57N\ 29 42
s My ;s> S0 T 41
76 / S a2l VA1 %39 /
~69 / 33 Z i
78~ / L T RN *40 |
- 75 / A N Tas 39
/
_~80 ; 5 / , a 36 8 |
/78 II — /I I/ . %3 . h
§79 /) /) ,/ 61 21 19 —16
12 / /) / N 7 18 !
\ II /I /I 17 al / ,’
o 56 / o ~ 20 /
L 45 -
57. 59 ' S 47 P
15\ \ 58 V6 Mo *49°48 -~
e N\ Pt *| -
71 10% AN \gg 5120
/ 4 ‘___\_ v -7
\ ‘\‘ \‘\\ 5’2’,-—
— AN
: 57 \_=913)
b 15
64 L —14
T
\ 54\ 5’3
60 74
7 67 72
REPLACEMENT) ( MoDELNO. | [ caApacity | [ DESCRIPTION ) nﬂrcﬂ®
PARTS l 71202A ) | 2 TON FLOOR SERVICE JACK )
J

\_




INDEX PART REQ'D INDEX PART REQ'D
NO. DESCRIPTION NO. NO. NO. DESCRIPTION NO. NO.
1 Top Handle Half 218601 1 43 Pump Spring Cap 218634 1
2 Bottom Handle Half 218602 1 44 3/4” External Retaining Ring 12196 5
3 Retainer 218678 1 45 Cylinder 218636 1
4 Set %crew . 218679 2 46 Ram 218637 1
5 5/16" - 18 x 3/4” Long Hex Head Bolt 3151 1 47 Ram Retaining Ring 218638 1
6 Handle Base 218603 1 48 Ram Backun Wash 218639 1
7 | 3/8"-16x 3/4” Long Hex Head Bolt 3053 1 w19 Ram uaé up Yvasher 518641 1
8 3/8” Internal Star Lockwasher 2122 1 *50 Ram B- Il:p Ri 218642 1
9 Handle Base Pump Roller 218604 1 am Backup Ring
10 | Metric Shoulder Bolt 218606 1 51 | Ram Bearing 218643 1
52 Cylinder Bearing 218644 1
11 Handle Assembly, Complete 218625 1
12 Washer 218692 1 53 1/2” - 13 x 1" Long Hex. Head Bolt 11104 4
13 Nyloc Metric Nut 218607 1 54 1/2” Internal Star Lockwasher 2126 8
14 Handle Base Pivot Bolt 218608 2 55 Caster Wheel Assembly 218695 2
15 3/4” Internal Star Lockwasher 2123 6 56 Handle Base Assembly Complete 218630 1
- 57 3/4” - 10 Hex. Nut for Caster Assy. 1012 2
16 Hydraulic Block Assembly Complete 218605 1
17 Hydraulic Block 218609 1 58 Stop Bar 218696 1
18 Reservoir End Cap 218611 2 59 Hexagonal Nut 218697 2
*19 O-Ring for End Cap 218612 2 60 Screw 218698 2
20 Screen Filter 218613 1 61 Ram Retraction Spring 218646 1
62 3/16” Dia. x 1 1/4” Long Expansion Pin 7058 1
21 Port Screw Plug 218614 1 -
22 | Vented Fill Plug 218693 1 63 [ Trunion 218647 1
*23 O-Ring for Fill Plug 218694 1 64 Chassis Assembly 218640 1
24 Overload Adjustment Screw 218617 1 65 Trunion Arm 218648 2
*25 Overload O-Ring 218618 1 66 Trunion Shoulder Bolt 218649 2
- 67 Retainer 218699 2
26 Overload Spring 218619 1
27 Overload Spnng End Cap 218621 1 68 3/4” - 16 UNF Jam Nut Trunion Bolt 1104 2
*28 Overload 3/16” Dia. Checkball 9007 1 69 Elevator Arm 218651 1
29 Valve Cap Screw 218622 1 70 Zerk Grease Fitting 218652 1
*30 Copper Washer 218623 1 71 Elevator Arm Pivot Pin 218836 1
- 72 Support Bracket Shaft 218837 1
31 Separator Spring (Large) 218624 1 .
*32 Injection Port 5/16” Dia. Checkball 9005 1 73 Elevator Arm Stop Pin 218671 2
33 Separator Spring (Small) 218626 1 74 1/2" -13 Hexagonal Nut 1007 4
*34 Suction Port 7/32” Dia. Checkball 9017 1 75 Guide Arm 218658 2
35 Release Valve Assemb|y 218620 1 76 Guide Arm Shoulder Bolt 218659 2
- 77 Front Axle Washer 218838 2
*36 Release Valve O-Ring 218627 1 .
*37 Release Valve 1/4” Dia. Checkball 9004 1 78 Rivet 218839 4
38 Pump Housing 218628 1 79 Set Screw 218841 4
*39 Pump O-Ring 218629 2 80 Saddle Base 218663 1
*40 Pump Backup Ring 218631 1 81 Saddle 218842 1
- 82 Front Wheel 218843 2
42 Pump Spring 218633 1

* Designates those parts included in repair kit 218680.

71202A



